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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

EmazoleControl20mggastro-resistanttablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Eachgastro-resistanttabletcontains20mgesomeprazole(asmagnesiumdihydrate).

 

Excipient(s) with known effect:

Each20 mggastro-resistanttabletcontains12.90mg–14.76mgsucroseand0.81mgglucose.

 

Forthefulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Gastro-resistanttablet

 

20mg:

Lightpinkovalfilm-coatedtablet.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

EmazoleControl20mggastro-resistanttabletsareindicatedfor:

The short-term treatment of reflux symptoms (e.g. heartburn and acid regurgitation) in adults.

4.2 Posology and method of administration

Posology

 

Therecommendeddoseis20mgesomeprazole(onetablet)perday.

 

Itmightbenecessarytotakethetabletsfor2-3consecutivedaystoachieveimprovementofsymptoms.Thedurationof

treatmentisupto2weeks.Oncecompletereliefofsymptomshasoccurred,treatmentshouldbediscontinued.

 

Ifnosymptomreliefisobtainedwithin2weeksofcontinuoustreatment,thepatientshouldbeinstructedtoconsultadoctor.

 

Special populations

 

Patients with impaired renal function

Doseadjustmentisnotrequiredinpatientswithimpairedrenalfunction.Duetolimitedexperienceinpatientswithsevere

renalinsufficiency,suchpatientsshouldbetreatedwithcaution(seesection5.2).

 

Patients with impaired hepatic function

Doseadjustmentisnotrequiredinpatientswithmildtomoderateliverimpairment.Forpatientswithsevereliverimpairment,a

maximumdoseof20mgesomeprazoleshouldnotbeexceeded(seesection5.2).

 

Elderly (≥65 years old)

Doseadjustmentisnotrequiredintheelderly.

 

Paediatricpopulation

ThereisnorelevantuseofEmazoleControlinthepaediatricpopulationbelow18yearsofageintheindication:"short-term

treatmentofrefluxsymptoms(e.g.,heartburnandacidregurgitation)".

 

Method of administration
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Thetabletsshouldbeswallowedwholewithliquid.Thetabletsshouldnotbechewedorcrushed.

Forpatientswhohavedifficultyinswallowing,thetabletscanalsobedispersedinhalfaglassofnon-carbonatedwater.No

otherliquidsshouldbeusedastheentericcoatingmaybedissolved.Stiruntilthetabletsdisintegrateanddrinktheliquidwith

thepelletsimmediatelyorwithin15minutes.Rinsetheglasswithhalfaglassofwateranddrink.Thepelletsmustnotbe

chewedorcrushed.

 

Forpatientswhocannotswallow,thetabletscanbedispersedinnon-carbonatedwaterandadministeredthroughagastric

tube.Itisimportantthattheappropriatenessoftheselectedsyringeandtubeiscarefullytested.Forpreparationand

administrationinstructionsseesection6.6. 

 

4.3 Contraindications

Hypersensitivitytotheactivesubstance,tosubstitutedbenzimidazolesortoanyoftheexcipientslistedinsection6.1.

Esomeprazolemustnotbeusedconcomitantlywithnelfinavir(seesection4.5).

4.4 Special warnings and precautions for use

General

 

Patientsshouldbeinstructedtoconsultadoctor:

Inthepresenceofanyalarmsymptom(e.g.significantunintentionalweightloss,recurrentvomiting,dysphagia,haematemesis

ormelaena)andwhengastriculcerissuspectedorpresent,malignancyshouldbeexcluded,astreatmentwithesomeprazole

mayalleviatesymptomsanddelaydiagnosis.

Theyhavehadpreviousgastriculcerorgastrointestinalsurgery.

 Theyhavebeenoncontinuoussymptomatictreatmentofindigestionorheartburnfor4ormoreweeks.

 Theyhavejaundiceorsevereliverdisease.

 Theyareagedover55yearswithneworrecentlychangedsymptoms.

 

Patientswithlong-termrecurrentsymptomsofindigestionorheartburnshouldseetheirdoctoratregularintervals.Patients

over55yearstakinganynon-prescriptionindigestionorheartburnremedyonadailybasisshouldinformtheirpharmacistor

doctor.

 

PatientsshouldnottakeEmazoleControlasalongtermpreventivemedicinalproduct.

 

Treatmentwithprotonpumpinhibitors(PPIs)mayleadtoaslightlyincreasedriskofgastrointestinalinfectionssuchas

SalmonellaandCampylobacterandinhospitalisedpatients,alsopossiblyClostridiumdifficile(seesection5.1).

 

Patientsshouldconsulttheirdoctorbeforetakingthismedicinalproductiftheyareduetohaveanendoscopyorureabreath

test.

 

Absorption of vitamin B12

Esomeprazole,asallacid-blockingmedicines,mayreducetheabsorptionofvitaminB12(cyanocobalamin)duetohypo-or

achlorhydria.ThisshouldbeconsideredinpatientswithreducedbodystoresorriskfactorsforreducedvitaminB12absorption

onlong‑termtherapy.

 

Hypomagnesaemia

SeverehypomagnesaemiahasbeenreportedinpatientstreatedwithPPIslikeesomeprazoleforatleastthreemonths,andin

mostcasesforayear.Seriousmanifestationsofhypomagnesaemiasuchasfatigue,tetany,delirium,convulsions,dizzinessand

ventriculararrhythmiacanoccurbuttheymaybegininsidiouslyandbeoverlooked.Inmostaffectedpatients,

hypomagnesaemiaimprovedaftermagnesiumreplacementanddiscontinuationofthePPI.

ForpatientsexpectedtobeonprolongedtreatmentorwhotakePPIswithdigoxinordrugsthatmaycausehypomagnesaemia

(e.g.,diuretics),healthcareprofessionalsshouldconsidermeasuringmagnesiumlevelsbeforestartingPPItreatmentand

periodicallyduringtreatment
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Risk of fracture

Protonpumpinhibitors,especiallyifusedinhighdosesandoverlongdurations(>1year),maymodestlyincreasetheriskof

hip,wristandspinefracture,predominantlyintheelderlyorinpresenceofotherrecognisedriskfactors.Observationalstudies

suggestthatprotonpumpinhibitorsmayincreasetheoverallriskoffractureby10–40%.Someofthisincreasemaybedueto

otherriskfactors.Patientsatriskofosteoporosisshouldreceivecareaccordingtocurrentclinicalguidelinesandtheyshould

haveanadequateintakeofvitaminDandcalcium.

 

Subacute cutaneous lupus erythematosus (SCLE) 

ProtonpumpinhibitorsareassociatedwithveryinfrequentcasesofSCLE.Iflesionsoccur,especiallyinsun-exposedareasof

theskin,andifaccompaniedbyarthralgia,thepatientshouldseekmedicalhelppromptlyandthehealthcareprofessional

shouldconsiderstoppingEmazoleControl.SCLEafterprevioustreatmentwithaprotonpumpinhibitormayincreasetheriskof

SCLEwithotherprotonpumpinhibitors.

 

Combination with other medicinal products

Co-administrationofesomeprazolewithatazanavirisnotrecommended(seesection4.5).Ifthecombinationofatazanavirwith

aprotonpumpinhibitorisjudgedunavoidable,closeclinicalmonitoringisrecommendedincombinationwithanincreasein

thedoseofatazanavirto400mgwith100mgofritonavir;esomeprazole20mgshouldnotbeexceeded.

 

EsomeprazoleisaCYP2C19inhibitor.Whenstartingorendingtreatmentwithesomeprazole,thepotentialforinteractionswith

drugsmetabolisedthroughCYP2C19shouldbeconsidered.Aninteractionisobservedbetweenclopidogrelandesomeprazole

(seesection4.5).Theclinicalrelevanceofthisinteractionisuncertain.Asaprecaution,concomitantuseofesomeprazoleand

clopidogrelshouldbediscouraged.

 

 

Interference with laboratory tests 

IncreasedChromograninA(CgA)levelmayinterferewithinvestigationsforneuroendocrinetumours.Toavoidthisinterference,

EmazoleControltreatmentshouldbestoppedforatleast5daysbeforeCgAmeasurements(seesection5.1).IfCgAand

gastrinlevelshavenotreturnedtoreferencerangeafterinitialmeasurement,measurementsshouldberepeated14daysafter

cessationofprotonpumpinhibitortreatment.

 

Excipients with known effect

Thismedicinalproductcontainsglucoseandsucrose.Patientswithrarehereditaryproblemsoffructoseintolerance,

glucose-galactosemalabsorptionorsucrase-isomaltaseinsufficiencyshouldnottakethismedicine.

4.5 Interaction with other medicinal products and other forms of interaction

Effects of esomeprazole on the pharmacokinetics of other medicinal products

 

Medicinal products with pH dependent absorption

GastricacidsuppressionduringtreatmentwithesomeprazoleandotherPPIsmightdecreaseorincreasetheabsorptionof

medicinalproductswithagastricpHdependentabsorption.Aswithothermedicinalproductsthatdecreaseintragastricacidity,

theabsorptionofmedicinalproductssuchasketoconazole,itraconazoleanderlotinibcandecreaseandtheabsorptionof

digoxincanincreaseduringtreatmentwithesomeprazole.Concomitanttreatmentwithomeprazole(20 mgdaily)anddigoxin

inhealthysubjectsincreasedthebioavailabilityofdigoxinby10%(upto30%intwooutoftensubjects).Digoxintoxicityhas

beenrarelyreported.However,cautionshouldbeexercisedwhenesomeprazoleisgivenathighdosesinelderlypatients.

Therapeuticdrugmonitoringofdigoxinshouldthenbereinforced.

 

Protease inhibitors

Omeprazolehasbeenreportedtointeractwithsomeproteaseinhibitors.Theclinicalimportanceandthemechanismsbehind

thesereportedinteractionsarenotalwaysknown.IncreasedgastricpHduringomeprazoletreatmentmaychangethe

absorptionoftheproteaseinhibitors.OtherpossibleinteractionmechanismsareviainhibitionofCYP2C19.Foratazanavirand

nelfinavir,decreasedserumlevelshavebeenreportedwhengiventogetherwithomeprazoleandconcomitantadministrationis

notrecommended.Co-administrationofomeprazole(40mgoncedaily)withatazanavir300mg/ritonavir100mgtohealthy

volunteersresultedinasubstantialreductioninatazanavirexposure(approximately75%decreaseinAUC,CmaxandCmin).

Increasingtheatazanavirdoseto400mgdidnotcompensatefortheimpactofomeprazoleonatazanavirexposure.The

co-administrationofomeprazole(20mgoncedaily)withatazanavir400mg/ritonavir100mgtohealthyvolunteersresultedin

adecreaseofapproximately30%intheatazanavirexposureascomparedwiththeexposureobservedwithatazanavir300

mg/ritonavir100mgoncedailywithoutomeprazole20mgoncedaily.Co-administrationofomeprazole(40mgoncedaily)
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reducedmeannelfinavirAUC,CmaxandCminby36–39%andmeanAUC,CmaxandCminforthepharmacologicallyactive

metaboliteM8wasreducedby75-92%.

Duetothesimilarpharmacodynamiceffectsandpharmacokineticpropertiesofomeprazoleandesomeprazole,concomitant

administrationwithesomeprazoleandatazanavirisnotrecommended(seesection4.4)andconcomitantadministrationwith

esomeprazoleandnelfinaviriscontraindicated(seesection4.3.).

Forsaquinavir(withconcomitantritonavir),increasedserumlevels(80-100%)havebeenreportedduringconcomitant

omeprazoletreatment(40mgoncedaily).Treatmentwithomeprazole20mgoncedailyhadnoeffectontheexposureof

darunavir(withconcomitantritonavir)andamprenavir(withconcomitantritonavir).Treatmentwithesomeprazole20mgonce

dailyhadnoeffectontheexposureofamprenavir(withandwithoutconcomitantritonavir).Treatmentwithomeprazole40mg

oncedailyhadnoeffectontheexposureoflopinavir(withconcomitantritonavir).

 

Medicinal products metabolised by CYP2C19

EsomeprazoleinhibitsCYP2C19,themajoresomeprazolemetabolisingenzyme.Thus,whenesomeprazoleiscombinedwith

medicinalproductsmetabolisedbyCYP2C19,suchasdiazepam,citalopram,imipramine,clomipramine,phenytoin,etc.,the

plasmaconcentrationsofthesemedicinalproductsmaybeincreasedandadosereductioncouldbeneeded.Thisshouldbe

consideredespeciallywhenprescribingesomeprazoleforondemandtherapy.

 

Diazepam

Concomitantadministrationof30mgesomeprazoleresultedina45%decreaseinclearanceoftheCYP2C19substrate

diazepam.

 

Phenytoin

Concomitantadministrationof40mgesomeprazoleresultedina13%increaseintroughplasmalevelsofphenytoinin

epilepticpatients.Itisrecommendedtomonitortheplasmaconcentrationsofphenytoinwhentreatmentwithesomeprazoleis

introducedorwithdrawn.

 

Voriconazole

Omeprazole(40mgoncedaily)increasedvoriconazole(aCYP2C19substrate)CmaxandAUCτby15%and41%,respectively.

 

Warfarin

Concomitantadministrationof40mgesomeprazoletowarfarin-treatedpatientsinaclinicaltrialshowedthatcoagulation

timeswerewithintheacceptedrange.However,post-marketing,afewisolatedcasesofelevatedINRofclinicalsignificance

havebeenreportedduringconcomitanttreatment.Monitoringisrecommendedwheninitiatingandendingconcomitant

esomeprazoletreatmentduringtreatmentwithwarfarinorothercoumarinderivatives.

 

Cilostazol

OmeprazoleaswellasesomeprazoleactasinhibitorsofCYP2C19.Omeprazole,givenindosesof40mgtohealthysubjectsin

across-overstudy,increasedCmaxandAUCforcilostazolby18%and26%respectively,andoneofitsactivemetabolitesby

29%and69%respectively.

 

Cisapride

Inhealthyvolunteers,concomitantadministrationof40mgesomeprazoleresultedina32%increaseinareaundertheplasma

concentration-timecurve(AUC)anda31%prolongationofeliminationhalf-life(t1/2)butnosignificantincreaseinpeakplasma

levelsofcisapride.TheslightlyprolongedQTcintervalobservedafteradministrationofcisapridealone,wasnotfurther

prolongedwhencisapridewasgivenincombinationwithesomeprazole(seealsosection4.4).

 

Clopidogrel

Resultsfromstudiesinhealthysubjectshaveshownapharmacokinetic (PK)/pharmacodynamic (PD)interactionbetween

clopidogrel(300 mgloadingdose/75 mgdailymaintenancedose)andesomeprazole(40 mg p.o.daily)resultingindecreased

exposuretotheactivemetaboliteofclopidogrelbyanaverageof40%andresultingindecreasedmaximuminhibitionof(ADP

induced)plateletaggregationbyanaverageof14%.

 

Whenclopidogrelwasgiventogetherwithafixeddosecombinationofesomeprazole20mg+

ASA81mgcomparedtoclopidogrelaloneinastudyinhealthysubjectstherewasadecreasedexposurebyalmost40%ofthe

activemetaboliteofclopidogrel.However,themaximumlevelsofinhibitionof(ADPinduced)plateletaggregationinthese

subjectswerethesameintheclopidogrelandtheclopidogrel+thecombined(esomeprazole+ASA)productgroups.

 



HealthProductsRegulatoryAuthority

08March2024 CRN00F2ZC Page5of12

InconsistentdataontheclinicalimplicationsofaPK/PDinteractionofesomeprazoleintermsofmajorcardiovascularevents

havebeenreportedfrombothobservationalandclinicalstudies.Asaprecautionconcomitantuseofclopidogrelshouldbe

discouraged.

 

Tacrolimus

Concomitant administration of esomeprazole has been reported to increase the serum levels of tacrolimus. A reinforced

monitoring of tacrolimus concentrations as well as renal function (creatinine clearance) should be performed, and dose of

tacrolimusadjustedifneeded.

 

Methotrexate

WhengiventogetherwithPPIs,methotrexatelevelshavebeenreportedtoincreaseinsomepatients.Inhigh-dose

methotrexateadministrationatemporarywithdrawalofesomeprazolemayneedtobeconsidered.

 

Investigated medicinal products with no clinically relevant interaction

Amoxicillin and quinidine

Esomeprazolehasbeenshowntohavenoclinicallyrelevanteffectsonthepharmacokineticsofamoxicillinorquinidine.

 

Naproxen or rofecoxib

Studiesevaluatingconcomitantadministrationofesomeprazoleandeithernaproxenorrofecoxibdidnotidentifyanyclinically

relevantpharmacokineticinteractionsduringshort-termstudies.

 

Effects of other medicinal products on the pharmacokinetics of esomeprazole

 

Medicinal products which inhibit CYP2C19 and/or CYP3A4

EsomeprazoleismetabolizedbyCYP2C19andCYP3A4.ConcomitantadministrationofesomeprazoleandaCYP3A4inhibitor,

clarithromycin(500mgtwicedaily),resultedinadoublingoftheexposure(AUC)toesomeprazole.Concomitantadministration

ofesomeprazoleandacombinedinhibitorofCYP2C19andCYP3A4mayresultinmorethandoublingoftheesomeprazole

exposure.TheCYP2C19andCYP3A4inhibitorvoriconazoleincreasedomeprazoleAUCτby280%.Adoseadjustmentof

esomeprazoleisnotregularlyrequiredineitherofthesesituations.However,doseadjustmentshouldbeconsideredin

patientswithseverehepaticimpairmentandiflong-termtreatmentisindicated.

 

Medicinal products which induce CYP2C19 and/or CYP3A4

MedicinalproductsknowntoinduceCYP2C19orCYP3A4orboth(suchasrifampicinandSt.John'swort)mayleadto

decreasedesomeprazoleserumlevelsbyincreasingtheesomeprazolemetabolism.

 

Paediatric population

Interactionstudieshaveonlybeenperformedinadults.

4.6 Fertility, pregnancy and lactation

Pregnancy

Clinicaldataonexposedpregnancieswithesomeprazoleareinsufficient.Withtheracemicmixture,omeprazole,dataona

largernumberofexposedpregnanciesfromepidemiologicalstudiesindicatenomalformativenorfoetotoxiceffect.Animal

studieswithesomeprazoledonotindicatedirectorindirectharmfuleffectswithrespecttoembryonal/foetaldevelopment.

Animalstudieswiththeracemicmixturedonotindicatedirectorindirectharmfuleffectswithrespecttopregnancy,parturition

orpostnataldevelopment.Cautionshouldbeexercisedwhenprescribingesomeprazoletopregnantwomen.Amoderate

amountofdataonpregnantwomen(between300-1000pregnancyoutcomes)indicatesnomalformativeorfoeto/neonatal

toxicityofesomeprazole.

 

Animalstudiesdonotindicatedirectorindirectharmfuleffectswithrespecttoreproductivetoxicity(seesection5.3).

 

Breast-feeding

Itisnotknownwhetheresomeprazoleisexcretedinhumanbreastmilk.Thereisinsufficientinformationontheeffectsof

esomeprazoleinnewborns/infants.Esomeprazoleshouldnotbeusedduringbreast-feeding.

 

Fertility

Animalstudieswiththeracemicmixtureomeprazole,givenbyoraladministrationdonotindicateeffectswithrespectto

fertility.
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4.7 Effects on ability to drive and use machines

Esomeprazolehasminorinfluenceontheabilitytodriveorusemachines.Adversereactionssuchasdizziness(uncommon)and

blurredvision(rare)havebeenreported(seesection4.8).Ifaffected,patientsshouldnotdriveorusemachines.

4.8 Undesirable effects

Summary of the safety profile

Headache,abdominalpain,diarrhoeaandnauseaareamongthoseadversereactionsthathavebeenmostcommonlyreported

inclinicaltrials(andalsofrompost-marketinguse).Inaddition,thesafetyprofileissimilarfordifferentformulations,treatment

indications,agegroupsandpatientpopulations.Nodose-relatedadversereactionshavebeenidentified.

 

Tabulatedlistofadversereactions

Thefollowingadversedrugreactionshavebeenidentifiedorsuspectedintheclinicaltrialsprogrammeforesomeprazoleand

post-marketing.Nonewasfoundtobedose-related.ThereactionsareclassifiedaccordingtotheMedDRAfrequency

convention:

verycommon≥1/10;common≥1/100to<1/10;uncommon≥1/1,000to <1/100;rare≥1/10,000to <1/1,000;veryrare<

1/10,000;notknown(frequencycannotbeestimatedfromtheavailabledata).

 

  Very common Common Uncommon Rare  Very rare  Not known

Blood and 

lymphatic 

system disorder

      Leukopenia,

thrombocytopenia

Agranulocytosis,

pancytopenia

 

Immune system 

disorders

      Hypersensitivity

reactionse.g.

fever,

angioedemaand

anaphylactic

reaction/shock

   

Metabolism and

nutrition 

disorders

    Peripheral

oedema

Hyponatraemia   Hypomagnesemia

(seesection4.4);

severe

hypomagnesaemia

cancorrelatewith

hypocalcaemia. 

 

Hypomagnasemia

mayalsobe

associatedwith

hypokalaemia. 

Psychiatric 

disorders

    Insomnia Agitation,

confusion,

depression

Aggression,

hallucinations

 

Nervous system 

disorders

  Headache Dizziness

paraesthesia

somnolence

Tastedisturbance    

Eye disorders       Blurredvision    

Ear and 

labyrinth 

disorders

    Vertigo      

Respiratory, 

thoracic and 

mediastinal 

disorders

      Broncho-spasm
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  Very common Common Uncommon Rare  Very rare  Not known

Gastrointestinal 

disorders

  Abdominal

pain

constipation

diarrhoea

flatulence

nausea/

vomiting,

fundicgland

polyps

(benign)

Drymouth Stomatitis,

gastrointestinal

candidiasis

  Microscopiccolitis

 

Hepatobiliary 

disorders

    Increased

liver

enzymes

Hepatitiswithor

withoutjaundice

Hepaticfailure,

encephalopathy

inpatientswith

pre-existing

liverdisease

 

Skin and 

subcutaneous 

tissue disorders

    Dermatitis

pruritus 

rashurticaria

Alopecia

photosensitivity

Erythema

multiforme,

Stevens-Johnson

syndrome,toxic

epidermal

necrolysis(TEN)

Subacute

cutaneouslupus

erythematosus

(seesection4.4)

Musculoskeletal 

and connective 

tissue disorders

    Fractureof

thehip,wrist

orspine(see

section4.4)

Arthralgiamyalgia Muscular

weakness

 

Renal and 

urinary 

disorders

        Interstitial

nephritis;in

somepatients

renalfailurehas

beenreported

concomitantly.

 

Reproductive 

system and 

breast disorders

        Gynaecomastia  

General disorder

and 

administra-tion 

site conditions

      Malaiseincreased

sweating

   

 

Reporting of suspected adverse reactions

Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRAPharmacovigilance.Website:www.hpra.ie 

4.9 Overdose

Symptoms

Thereisverylimitedexperiencetodatewithdeliberateoverdose.Thesymptomsdescribedinconnectionwith280mgwere

gastrointestinalsymptomsandweakness.Singledosesof80mgesomeprazolewereuneventful.

 

Treatment

Nospecificantidoteisknown.Esomeprazoleisextensivelyplasmaproteinboundandisthereforenotreadilydialyzable.Asin

anycaseofoverdose,treatmentshouldbesymptomaticandgeneralsupportivemeasuresshouldbeutilised.

 

5 PHARMACOLOGICAL PROPERTIES
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5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Drugsforpepticulcerandgastro-oesophagealrefluxdisease(GORD),protonpumpinhibitor

ATCcode:A02BC05

 

EsomeprazoleistheS-isomerofomeprazoleandreducesgastricacidsecretionthroughaspecifictargetedmechanismof

action.Itisaspecificinhibitoroftheacidpumpintheparietalcell.BoththeR-andS-isomerofomeprazolehavesimilar

pharmacodynamicactivity.

 

Mechanism of action

Esomeprazoleisaweakbaseandisconcentratedandconvertedtotheactiveforminthehighlyacidicenvironmentofthe

secretorycanaliculioftheparietalcell,whereitinhibitstheenzymeH+K+-ATPase–theacidpumpandinhibitsbothbasaland

stimulatedacidsecretion.

 

Pharmacodynamic effects

Afteroraldosingwithesomeprazole20mgand40mgtheonsetofeffectoccurswithinonehour.Afterrepeated

administrationwith20mgesomeprazoleoncedailyforfivedays,meanpeakacidoutputafterpentagastrinstimulationis

decreased90%whenmeasured6-7hoursafterdosingondayfive.

 

Afterfivedaysoforaldosingwith20mgand40mgofesomeprazole,intragastricpHabove4wasmaintainedforameantime

of13hoursand17hours,respectivelyover24hoursinsymptomaticGORDpatients.Theproportionofpatientsmaintainingan

intragastricpHabove4foratleast8,12and16hoursrespectivelywereforesomeprazole20mg76%,54%and24%.

Correspondingproportionsforesomeprazole40mgwere97%,92%and56%.

 

UsingAUCasasurrogateparameterforplasmaconcentration,arelationshipbetweeninhibitionofacidsecretionand

exposurehasbeenshown.

 

Therapeutic effects of acid inhibition

Healingofrefluxoesophagitiswithesomeprazole40mgoccursinapproximately78%ofpatientsafterfourweeks,andin93%

aftereightweeks.

 

Oneweektreatmentwithesomeprazole20mgtwicedailyandappropriateantibiotics,resultsinsuccessfuleradicationofH. 

pyloriinapproximately90%ofpatients.

Aftereradicationtreatmentforoneweekthereisnoneedforsubsequentmonotherapywithantisecretorymedicinalproducts

foreffectiveulcerhealingandsymptomresolutioninuncomplicatedduodenalulcers.

 

Inarandomised,doubleblind,placebo-controlledclinicalstudy,patientswithendoscopicallyconfirmedpepticulcerbleeding

characterisedasForrestIa,Ib,IIaorIIb(9%,43%,38%and10%respectively)wererandomisedtoreceiveesomeprazole

solutionforinfusion(n=375)orplacebo(n=389).Followingendoscopichaemostasis,patientsreceivedeither80mg

esomeprazoleasanintravenousinfusionover30minutesfollowedbyacontinuousinfusionof8mgperhourorplacebofor

72hours.Aftertheinitial72hourperiod,allpatientsreceivedopen-label40mgoralesomeprazolefor27daysforacid

suppression.Theoccurrenceofrebleedingwithin3dayswas5.9%intheesomeprazoletreatedgroupcomparedto10.3%for

theplacebogroup.At30dayspost-treatment,theoccurrenceofrebleedingintheesomeprazoletreatedversustheplacebo

treatedgroupwas7.7%vs13.6%.

 

Other effects related to acid inhibition

Duringtreatmentwithantisecretorymedicinalproducts,serumgastrinincreasesinresponsetothedecreasedacidsecretion.

AlsoCgAincreasesduetodecreasedgastricacidity.TheincreasedCgAlevelmayinterferewithinvestigationsfor

neuroendocrinetumours.Availablepublishedevidencesuggeststhatprotonpumpinhibitorsshouldbediscontinuedbetween

5daysand2weekspriortoCgAmeasurements.ThisistoallowCgAlevelsthatmightbespuriouslyelevatedfollowingPPI

treatmenttoreturntoreferencerange.

 

AnincreasednumberofECLcellspossiblyrelatedtotheincreasedserumgastrinlevels,havebeenobservedinbothchildren

andadultsduringlongtermtreatmentwithesomeprazole.Thefindingsareconsideredtobeofnoclinicalsignificance.

 

Duringlong-termtreatmentwithantisecretorymedicinalproductsgastricglandularcystshavebeenreportedtooccurata

somewhatincreasedfrequency.Thesechangesareaphysiologicalconsequenceofpronouncedinhibitionofacidsecretion,are

benignandappeartobereversible.
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Decreasedgastricacidityduetoanymeansincludingprotonpumpinhibitors,increasesgastriccountsofbacterianormally

presentinthegastrointestinaltract.Treatmentwithprotonpumpinhibitorsmayleadtoslightlyincreasedriskof

gastrointestinalinfectionssuchasSalmonella,Campylobacterand,inhospitalisedpatients,possiblyalsoClostridium difficile.

 

Clinical efficacy 

Intwostudieswithranitidineasanactivecomparator,esomeprazoleshowedbettereffectinhealingofgastriculcersin

patientsusingNSAIDs,includingCOX-2selectiveNSAIDs.

 

Intwostudieswithplaceboascomparator,esomeprazoleshowedbettereffectinthepreventionofgastricandduodenal

ulcersinpatientsusingNSAIDs(aged>60and/orwithpreviousulcer),includingCOX-2selectiveNSAIDs.

 

Paediatric population 

InastudyinpaediatricGORDpatients(<1to17yearsofage)receivinglong‑termPPItreatment,61%ofthechildren

developedminordegreesofECLcellhyperplasiawithnoknownclinicalsignificanceandwithnodevelopmentofatrophic

gastritisorcarcinoidtumours.

5.2 Pharmacokinetic properties

Absorption

Esomeprazoleisacidlabileandisadministeredorallyasenteric-coatedgranules.InvivoconversiontotheR-isomeris

negligible.Absorptionofesomeprazoleisrapid,withpeakplasmalevelsoccurringapproximately1-2hoursafterdose.The

absolutebioavailabilityis64%afterasingledoseof40mgandincreasesto89%afterrepeatedonce-dailyadministration.For

20mgesomeprazolethecorrespondingvaluesare50%and68%,respectively.

 

Foodintakebothdelaysanddecreasestheabsorptionofesomeprazolealthoughthishasnosignificantinfluenceontheeffect

ofesomeprazoleonintragastricacidity.

 

Distribution

Theapparentvolumeofdistributionatsteadystateinhealthysubjectsisapproximately0.22l/kgbodyweight.Esomeprazoleis

97%plasmaproteinbound.

 

Biotransformation

EsomeprazoleiscompletelymetabolisedbythecytochromeP450system(CYP).Themajorpartofthemetabolismof

esomeprazoleisdependentonthepolymorphicCYP2C19,responsiblefortheformationofthehydroxy-anddesmethyl

metabolitesofesomeprazole.Theremainingpartisdependentonanotherspecificisoform,CYP3A4,responsibleforthe

formationofesomeprazolesulphone,themainmetaboliteinplasma.

 

Elimination

TheparametersbelowreflectmainlythepharmacokineticsinindividualswithafunctionalCYP2C19enzyme,extensive

metabolisers.

 

Totalplasmaclearanceisabout17l/hafterasingledoseandabout9l/hafterrepeatedadministration.Theplasmaelimination

half-lifeisabout1.3hoursafterrepeatedonce-dailydosing.Esomeprazoleiscompletelyeliminatedfromplasmabetween

doseswithnotendencyforaccumulationduringonce-dailyadministration.

 

Themajormetabolitesofesomeprazolehavenoeffectongastricacidsecretion.Almost80%ofanoraldoseofesomeprazole

isexcretedasmetabolitesintheurine,theremainderinthefaeces.Lessthan1%oftheparentdrugisfoundinurine.

 

Linearity/non-linearity

Thepharmacokineticsofesomeprazolehasbeenstudiedindosesupto40mgtwicedaily.Theareaundertheplasma

concentration-timecurveincreaseswithrepeatedadministrationofesomeprazole.Thisincreaseisdose-dependentandresults

inamorethandoseproportionalincreaseinAUCafterrepeatedadministration.Thistime-anddose-dependencyisduetoa

decreaseoffirstpassmetabolismandsystemicclearanceprobablycausedbyaninhibitionoftheCYP2C19enzymeby

esomeprazoleand/oritssulphonemetabolite.

 

Special patient populations

 

Poor metabolisers
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Approximately2.9±1.5%ofthepopulationlackafunctionalCYP2C19enzymeandarecalledpoormetabolisers.Inthese

individualsthemetabolismofesomeprazoleisprobablymainlycatalysedbyCYP3A4.Afterrepeatedonce-dailyadministration

of40mgesomeprazole,themeanareaundertheplasmaconcentration-timecurvewasapproximately100%higherinpoor

metabolisersthaninsubjectshavingafunctionalCYP2C19enzyme(extensivemetabolisers).Meanpeakplasmaconcentrations

wereincreasedbyabout60%.Thesefindingshavenoimplicationsfortheposologyofesomeprazole.

 

Elderly

Themetabolismofesomeprazoleisnotsignificantlychangedinelderlysubjects(71-80yearsofage).

 

Gender

Followingasingledoseof40mgesomeprazolethemeanareaundertheplasmaconcentration-timecurveisapproximately

30%higherinfemalesthaninmales.Nogenderdifferenceisseenafterrepeatedonce-dailyadministration.Thesefindings

havenoimplicationsfortheposologyofesomeprazole.

 

Hepatic impairment

Themetabolismofesomeprazoleinpatientswithmildtomoderateliverdysfunctionmaybeimpaired.Themetabolicrateis

decreasedinpatientswithsevereliverdysfunctionresultinginadoublingoftheareaundertheplasmaconcentration-time

curveofesomeprazole.Therefore,amaximumof20mgshouldnotbeexceededinpatientswithseveredysfunction.

Esomeprazoleoritsmajormetabolitesdonotshowanytendencytoaccumulatewithonce-dailydosing.

 

Renal impairment

Nostudieshavebeenperformedinpatientswithdecreasedrenalfunction.Sincethekidneyisresponsiblefortheexcretionof

themetabolitesofesomeprazolebutnotfortheeliminationoftheparentcompound,themetabolismofesomeprazoleisnot

expectedtobechangedinpatientswithimpairedrenalfunction.

 

Paediatric population

Adolescents 12-18 years:

Followingrepeateddoseadministrationof20mgand40mgesomeprazole,thetotalexposure(AUC)andthetimetoreach

maximumplasmadrugconcentration(tmax)in12to18year-oldswassimilartothatinadultsforbothesomeprazoledoses.

5.3 Preclinical safety data

Non-clinicaldatarevealnospecialhazardforhumansbasedonconventionalstudiesofsafetypharmacology,repeateddose

toxicity,genotoxicity,carcinogenicpotential,toxicitytoreproductionanddevelopment.Adversereactionsnotobservedin

clinicalstudies,butseeninanimalsatexposurelevelssimilartoclinicalexposurelevelsandwithpossiblerelevancetoclinical

usewereasfollows:

CarcinogenicitystudiesintheratwiththeracemicmixturehaveshowngastricECL-cellhyperplasiaandcarcinoids.These

gastriceffectsintherataretheresultofsustained,pronouncedhypergastrinaemiasecondarytoreducedproductionofgastric

acidandareobservedafterlong-termtreatmentintheratwithinhibitorsofgastricacidsecretion.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tablet core

Sucrose

Maizestarch

Liquidglucose

Hydroxypropylcellulose

Povidone

Talc

Titaniumdioxide(E171)

Methacrylicacid-ethylacrylatecopolymer(1:1)

Glycerolmonostearate

Propyleneglycol

Stearicacid

Polysorbate80

Simeticone

Microcrystallinecellulose
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Macrogol6000

Crospovidone

Silicacolloidalanhydrous

Magnesiumstearate

 

Tablet coating

Hypromellose

Macrogol6000

Titaniumdioxide(E171)

Talc

Ironoxide,red(E172)

Ironoxide,yellow(E172)

6.2 Incompatibilities

Notapplicable.

6.3 Shelf life

Aclar/aluminium blisters:

18months

 

Aluminium/aluminium blister:

24months

 

HDPE bottles:

24months

Shelflifeafterfirstopening:6months

Donotstoreabove30°C.Keepthecontainertightlyclosedinordertoprotectfrommoisture.

6.4 Special precautions for storage

Aluminium/aluminium blisters and aclar/aluminium blisters:

Donotstoreabove25°C.

 

HDPE bottles:

StorageconditionsbeforeopeningoftheHDPEbottle:

Donotstoreabove30°C.

ForstorageconditionsafterfirstopeningoftheHDPEbottle,seesection6.3.

6.5 Nature and contents of container

Aluminium/aluminiumblistersandaclar/aluminiumblisterswith7,14&28gastro-resistanttablets.

 

HDPEbottleswithPPcapanddesiccantwith7,14gastro-resistanttablets.

 

Notallpacksizesmaybemarketed

6.6 Special precautions for disposal and other handling

Nospecialrequirements.

7 MARKETING AUTHORISATION HOLDER
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